Produced Water Treatment Technologies: An Overview
Isaac K. Gamwo*,! Hossain M. Azam,2 and Hseen O. Baled?!:3

1 U.S. Department of Energy
National Energy Technology Laboratory
Research and Innovation Center
Pittsburgh, PA 15236, USA

2Department of Civil Engineering
University of the District of Columbia
Washington, D.C. 20008, USA

3 Department of Chemical and Petroleum Engineering

University of Pittsburgh
Pittsburgh, PA 15261, USA

*Corresponding author: Isaac.gamwo@netl.doe.gov

Abstract

This chapter provides an overview of produced water (PW) characteristics and treatment
technologies. PW constituents are numerous and typically include oil and grease,
suspended solids, dissolved solids, heavy metals, radioactive materials, bacteria,
[...]
pure water is squeezed |removes monovalent salts,
Reverse Osmosis |from contaminated water |dissolved contaminants etc,
under pressure differential |compact modules

PW softening, sodium adsorption ratio (SAR) adjustments and removal of trace
contaminants, pollutants, naturally occurring radioactive materials (NORM), etc., are part
of PW treatment in some regions, depending on the PW composition. Different biological
treatment technologies (e.g., fixed-film treatment, membrane bioreactors, wetlands and
ponds, activated sludge treatment, anaerobic treatment, bio-electrochemical treatment
etc.) are also emerging, though not used widely yet. The desire to recycle and reuse PW
has led to increased interest in its biological treatment. Technical details and their
relevance to PW treatment are described below for various widely used physical and
chemical PW treatment processes. Some physical treatment processes included are: a)
hydrocyclones, b) APl separator and corrugated plate separator/interceptor, c) media
filtration (e.g., nutshell filter), d) gas flotation e) membrane filtration, f) membrane
distillation, g) thermal separators, and h) activated carbon adsorption. Some chemical
treatment processes included are: a) chemical precipitation, b) ion exchange, c)

advanced oxidation, d) electrodialysis, and e) electrochemical processes.

1.3.1 Hydrocyclones

20



In the petroleum industry, cyclones are often used for desanding, for instance at the
wellhead, to protect the downstream equipment. Hydrocyclones are also widely used to
treat PW. A cyclone uses centrifugal acceleration to mechanically reduce or increase,
depending on the process objectives, the concentration of a dispersed phase
(aggregates, particles, droplets, etc.) within a dispersant media (Jimenez et al., 2019).
Hydrocyclones can be classified as liquid-liquid, liquid-solid, or gas-liquid separation
types (Liu et al, 2015). Hydrocyclones are mainly used to remove suspended solid
particles and dispersed oil droplets based on the density
difference and centrifugal force. As shown in Figure 1.3, Overflow I
a hydrocyclone has two sections, a cylindrical section,
where the feed stream enters under pressure
tangentially at the top, and a conical section. While the
heavier phase is forced toward the wall of the
hydrocyclone and discharged at the bottom (underflow),
the lighter phase flows toward the center and leaves at
the top (overflow). Three-phase cyclonic separators
have also been designed to remove solids and oil from
PW (Ahmadun, 2009). Hydrocyclones do not require

any chemicals or pretreatment; however, hydrocyclones

cannot remove dissolved components. A typical cyclone
removal efficiency for dispersed oil is approximately 50—
70% (Ahmadun et al., 2009).

Figure 1.3. A general scheme of a hydrocyclone separator.
1.3.2 API Separator and Corrugated Plate Separator/Interceptor

The API separator (Figure 1.4) is a gravity-based device designed using Stokes
Law. Most SS will settle to the bottom of the separator as a sediment layer, the oil will rise
to top of the separator, and the wastewater will compose the middle layer. Any settled
gross solids and trash must be periodically removed from the trash screen in the inlet
chamber (Duraisamy, 2013; Judd et al., 2014; Han et al., 2017). Whereas conventional

oil-water separators can only remove free oil, API separators are designed to remove oil

21



droplets with diameters as small as 0.015 cm (150 microns). Under most operating
conditions, the API separator will remove both free oil and SS down to a concentration
between 50 and 200 mg/L (WEF, 2017; WEF, 2018). Chemical Oxygen Demand (COD)
removals in the range of 16 to 45% and TSS removals in the range of 33 to 68% have
been documented (Fuller, 2021). Removing the bulk of free oils, greases, and SS from
the wastewater reduces overloading and other problems in downstream treatment
processes (Duraisamy, 2013; Judd et al., 2014; Han et al., 2017; Fuller, 2021). Plate
separators, or coalescing plate separators (CPI), are similar to API separators and are
also based on Stokes Law principles but include inclined plate assemblies (parallel
packs). The underside of each parallel plate provides more surface for suspended oil
droplets to coalesce into larger globules (Boraey, 2018; Ahmadun et al., 2009).
Separation of free oil from water under gravity is enhanced by flocculation on the surface
of corrugated plates. CPI is widely used for oil recovery from emulsions or water with high
oil content prior to discharge. Water may contain oil and grease in excess of 1000 mg/L
(Ahmadun et al., 2009).

Skimmed Oil
To Sump

% TOPVIEW

Outlet

Inlet
Outlet
[

SIDE VIEW

Figure 1.4. A general scheme of an API separator (Filtration+Separation, 2013). 1)
Trash trap (inclined rods), 2) Oil retention baffles, 3) Flow distributors (vertical rods) 4)
Oil layer, 5) Slotted pipe skimmer, 6) Adjustable overflow weir, 7) Sludge sump 8) Chain
and flight scraper.

1.3.3 Media Filtration

A relatively simple technique used in O&G treatment process, filtration is based on

the use of porous filter media to allow only water and not the impurities (e.g., oil and

22



grease) to pass through it. Filtration technology is extensively used to remove oil and
grease and TOC from PW (more than 90% efficiency). Various porous materials can be
used as filter media, such as sand, gravel, anthracite, walnut shell and others. However,
sand is the most widely used material due to its availability, low cost and efficiency.
Walnut shell filters are commonly used for PW treatment because they are not affected
by water salinity and might be applicable to any type of PW. Filter efficiency can be further
enhanced if coagulants are added to the feed water prior to filtration. Media regeneration
and solid waste disposal are setbacks to this process (lgunnu and Chen, 2012; Ahmadun
et al., 2009).

1.3.4 Activated Carbon Adsorption

Adsorption is considered one of the best techniques used in a tertiary/advanced
step to achieve high water quality with nearly undetectable levels of pollutants. Activated
carbon is particularly effective in removing contaminants thanks to its unique
characteristics, including high surface reactivity, high adsorption ability, large surface
area, and microporous structure (Al-Ghouti 2019, 114). In addition to suspended particles
and insoluble free hydrocarbons, activated carbon can also be used to remove dissolved
organic compounds, heavy metals, and radioactive materials. Installation and
maintenance costs are the major disadvantages of activated carbon adsorption. As in
other adsorption processes, the activated carbon must be regenerated after a few runs.
Various chemicals such as acids and organic solvents can be used to regenerate the
activated carbon, which results in liquid waste disposal and an increase in treatment costs
(Al-Ghouti, 2019).

1.3.5 Gas Flotation

This widely used treatment process for oilfield PW can be used to remove volatile
organics, oil and grease from PW (Ilgunnu and Chen, 2012). A gas such as nitrogen or air
is injected into the PW to remove suspended particles and dispersed oil droplets.
Dissolved Gas Floatation (DGF) and Induced Gas Floatation (IGF) are two subdivisions
of the gas flotation technology based on the method used to generate gas bubbles and
the resultant bubble size (Al-Ghouti et al., 2019). The process efficiency mainly depends

on the contaminants to be removed, liquids density differences, temperature, and oil

23



droplet size. Particles of 25 um can be removed by dissolved air flotation, and 3-5 ym
particles can be removed when coagulation is used as pretreatment step (Al-Ghouti et
al., 2019). Fine solid particles and small oil droplets attach to the micro gas bubbles and
rise together to the surface due to an increase in buoyancy or a diminished aggregate
density. As a result, foam forms at the water surface, which can then be removed by
skimming, and the clarified water is collected at the bottom of the flotation zone. This
process is simple, robust, and requires no moving parts. The disadvantages include a

large amount of gas and a large skim volume (Al-Ghouti, 2019).
1.3.6 Membrane Filtration

Membrane systems can compete with more complex treatment technologies for
treating water with high oil content, low mean particle size, and flowrates greater than
150m3/h and is, consequently, suitable for medium and large offshore platforms
(Ahmadun, 2009). A membrane is a thin semi-permeable layer of organic (e.g., polymeric
membranes) or inorganic (e.g., ceramic membranes) material that separates a pollutant
from PW when an external pressure is applied across the membrane. As shown in Figure
1.5, pressure-driven membrane separation technologies are classified according to pore
size (i.e., MF, UF, NF and RO). Whereas MF and UF membranes primarily remove
bacteria, viruses, proteins, colloidal particles, and SS particles, NF membranes and RO
can reject molecules and ions. This is because water flows through the pores of MF and
UF membranes, whereas in NF and RO membranes water moves through the molecular
structure (Thomas, 2019). In RO membranes, an external hydraulic pressure suppresses
the osmotic pressure and forces the permeate to diffuse through the membrane. While
NF membranes can remove multivalent ions such as calcium, magnesium and sulfate,
RO can retain monovalent ions, such as sodium and chloride, in addition to multivalent
ions (Dores, 2012; Thomas, 2019). RO osmosis membranes can achieve 99% salt
rejection (Ahmad, 2020 and 99.9% organic rejection (Ahmad, 2020).

24



MF UF NF RO
0.1-3 pm 0.01-0.1 pm 0.001-0.01pm 0.0001-0.001 pm

water — water water

Monovalent
ions
Multivalent ions — Multivalent

ions

Suspended solids 7

Figure 1.5. Membrane filtration technologies. (MF: microfiltration, UF: ultrafiltration, NF:

nanofiltration, RO: reverse osmosis.)

Based on their material type, membranes can also be classified into polymeric,
inorganic, and composite. Polymeric membranes are prepared from materials like
Polytetrafluoroethylene  (PTFE), polyacrylonitrile (PAN), polysulfone (PS), and
polyvinylidenedifluoride (PVDF). These membranes are highly efficient for removing
dispersed oil and SS particles. Inorganic membranes include ceramic membranes,
metallic membranes, glass membranes, and zeolitic membranes. They have better
chemical and thermal stability than polymeric membranes, but they are generally more
expensive (Duraisamy, 2013; Dickhout, 2017). Membranes can be operated in two

modes, dead-end filtration and crossflow filtration, as shown in Figure 1.6.

25



Feed

. . s o’ * . ., .
1. 3 l :l Feed ﬂ.:. ::. Retentate
.. * M ::‘.. ..1.:‘,-.-.0.
." " .'o‘ ., ... .
Membrane H—d . . Membrane h‘i.—’—ﬂ

-1°-1'.1' '1-'1-'1'

Permeate Permeate

(a) Dead-end filtration (b) Cross-flow filtration

Figure 1.6. Operation modes for membranes: (a) Dead-end filtration (b) Crossflow

filtration.

Compared to traditional separation methods, UF is one of the most effective methods
for oily wastewater treatment, especially for PW, because of its high oil removal efficiency.
UF requires no chemical additives, incurs low energy costs, and has small space
requirements (Ahmadun et al., 2009). The main advantages of membrane filtration
technologies for O&G treatment include their (a) small footprint, which makes membrane
filtration suitable for both onshore and offshore operations, (b) modularity; easy to
upgrade capacity, (c) consistent and high quality permeate, (d) ease of operation; fully
automated, (e) little or no chemical requirements, (f) small sludge quantities and (g)
continuous processing. The major issue with membrane filtration technologies is
membrane fouling caused by the complex contaminants in PW. In membrane fouling, a
layer of solids, oil and other PW constituents form on the membrane surface resulting in
decreased permeate flux, selectivity, and membrane lifetime. Furthermore, fouled
membranes require higher pressure during operation. Fouling in membranes can be
either reversible or irreversible. Reversible fouling is due to deposited particles or
dissolved components on the membrane and can be reversed by backwashing with pure
water. Irreversible fouling is a result of strong sorption on the membrane surface and in

the membrane pores (Duraisamy, 2013).

1.3.7 Membrane Distillation

26



Unlike pressure-driven membrane filtration processes, membrane distillation (MD)
is a thermally driven process based on the temperature difference (or vapor pressure
difference) between the hot brine and cold distillate streams. Hydrophobic membranes
are used in membrane distillation to allow only water vapor to pass through. MD has four
major configurations, including direct contact (DCMD), air gap (AGMD), vacuum (VMD)
and sweeping gas (SGMD) with 100% (theoretical) solute rejection capacity (Wang and
Chung, 2015; Nasiri et al., 2017). These configurations differ in how the driving force (the
vapor pressure gradient) is applied. Among them, DCMD, which utilizes a hydrophobic
microporous membrane, is the simplest to operate. Study results from Al-Salmi et al.
show that DCMD has great potential for treatment of PW (Al-Salmi, 2020). MD exhibits
several advantages, such as high selectivity, high salt rejection efficiency, no external
pressure, fewer fouling issues (Ahmad, 2020). The main drawbacks include high energy
consumption, long-time operation instability and membrane wetting (Ahmad, 2020).

1.3.8 Thermal Separators

Thermal separation processes are widely used for water desalting, particularly in
regions where energy sources are readily available, and are mainly used for large
desalting plants, which include PW treatment processes (Nasiri and Jafari, 2017).
Thermal separation can be used for desalting water with high TDS, up to 40,000 mg/l.
Some chemicals, such as EDTA and acids are used in conjunction with thermal
separation to prevent scaling (Nasiri and Jafari, 2017). Major thermal desalination
techniques include multistage flash (MSF), multi-effect distillation (MED), and vapor
compression distillation (VCD). In MSF distillation, water evaporation occurs by reducing
the pressure of the feed stream instead of heating. MED generally uses steam to
evaporate water in a series of evaporators. In VCD, compression of vapor provides the
required heat. A combination of these thermal processes such as a hybrid MED-VCD can
also be used to treat PW (Ilgunnu, 2012). This hybrid treatment method has some
advantages over the other conventical thermal technologies such as reduced overall
costs and less fouling (Jimenez 2018). Various evaporator designs such as horizontal
tube, vertical tube rising film, and vertical tube falling film are used to improve heat transfer

rates. These evaporators offer several advantages; they are simple and require minimal

27



pre-treatment and substantially fewer chemicals. A major drawback is that evaporators
increase the concentration of solids, which results in crystal precipitation and scaling
(Dores, 2012; Nasiri, 2017). Another thermal technique is freeze-thaw evaporation
(FTE®). This mature technology was developed in 1992 by Energy & Environmental
Research Centre (EERC) and B.C. Technologies Ltd. (BCT). FTE is based on “freezing
point depression,” a phenomenon in which salts and other dissolved constituents in PW
decrease the freezing point of the solution to a temperature below the freezing point of
pure water. When PW is cooled below 32°F but above its freezing point, pure water
crystallizes; the ice crystals are then collected and melted to obtain cleaner water. The
concentrated solution remains unfrozen (Igunnu, 2012). This technology is easy to
operate and robust, but it requires large ponds and only works in cold seasons with

subfreezing temperatures.

1.3.9 Chemical Precipitation

Precipitation is considered a conventional chemical treatment processes of PW
(Al-Ghouti et al, 2019). Chemical precipitation is used to remove suspended solids,